Issuu on Google+

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

WALL STORE

FP02

This fixing pack is used for a number of buildings. When ordering spare parts please quote the part code from the relevant list Issue 0410

Important : Assembly of this Store requires two people.

JE

MUST PRE DRILL

Thank you for choosing this product manufactured by the UK's largest manufacturer of timber garden products. In order to gain the most benefit from it, please note the following: - Exercise particular care and follow instructions. - This product is treated to ensure the longevity of all timber components and protect against rot. This may leave a colour difference in some parts that will even out as the moisture contents stabilize. For extra protection from the elements we recommend that you treat your structure using a wood preservative treatment. Apply in accordance with the manufacturers instructions. - Please ensure that you thoroughly check all component parts for quantity and quality before you commence building the product. If there are any missing parts, please contact the help line as shown immediately. The manufacturer cannot be held liable for damaged items once any part of the product has been fitted or altered in any way (e.g. Painted) - Timber is a natural material. It will shrink and swell as a result of varying moisture content. - Please keep all plastic bags and small parts away from children in order to reduce the risk of suffocation. - Important Note : The roof is not load bearing. - If there are any technical queries with the product, please contact our customer help line on 0844 248 9853 between the hours of 8.30 am and 5.00 pm Monday to Friday. -This building must be built on a solid level base.

FIXING PACK (FP02) CONTENTS :

PLEASE NOTE: ALL SCREWS AND NAILS SHOWN BELOW AND IN INSTRUCTIONS ARE TO SCALE TO ASSIST IN IDENTIFICATION OF REQUIRED FIXINGS.

35 M6x30mm SCREW

REQUIRED TOOLS : (NOT SUPPLIED)

DRILL

M8x50mm SCREW

POZI DRIVE SCREWDRIVER

74

30mm NAIL

FELT NAIL

TURN BUTTON x 2

24

SPIRIT LEVEL

40

HASP AND STAPLE x 1 TAPE MEASURE HAMMER

T-HINGE x 4

MAXI WALL STORE PARTS LIST

1

2

HMTNGMWS10DR

MW10DSV2 1

1

1

1

1

MWS10IRHSIDEV2 MWS10ILHSIDEV2 2

MWS10BSV2 1

17847498

28281820

28281185

1784 x 749 x8mm BOARD

28x28x1820mm BATTEN

28x28x1185mm BATTEN

2 1 18208508

28281784PTR

45151360DTR

2

45x15x1360mm CORNER STRIP

1820 x 850 x 8mm BOARD FELT x 1 (85052)

3

45151500DTR 45x15x1500mm CORNER STRIP

28x28x1784mm BATTEN

2

61080850DTR BARGE BOARDS

Forest Garden Ltd, Units 291 & 296 Hartlebury Trading Estate, Hartlebury, Worcestershire, DY10 4JB


Issue 0410

PREMIER GARDEN STORE PARTS LIST

1

2

1

1

1

1

HMTNGMWS10DR

PGS1DS

PGS1RHSIDE PGS1LHSIDE

1

PGS1BS 2

1

17847498

28281185

1784 x 749 x8mm BOARD

28x28x1185mm BATTEN

28121360DTR 2

28281820DTR

1

28x28x1080mm BATTEN

28x12x1360mm CORNER STRIP

28121500DTR 3

28x12X1500mm CORNER STRIP

2

18208508 28281784PTR

1820 x 850 x 8mm BOARD

28x28x1784mm BATTEN

2

71120850PARDTR BARGE BOARDS

FELT x 1 (85008

1

18 Place the three 28281784PTR (battens) on the ground and spaced out evenly. Place the 17847498 (OSB floor) on top of the three battens. Make sure that the battens line up and are flush on all sides. Secure these in place by hammering through the 17847498 using 6x30mm nails per 28281784PTR

2

28

Position the hinges so that they can be screwed into the top and bottom battens on the back of the doors. Secure them to the doors using 4x30mm screws per hinge. Offer the door into the front panel as shown and secure in place using 3x30mm screws per hinge.

3 Place the completed front panel onto the floor. Place the righ hand side onto the floor also. Make sure both panels are tight and flush against each other before securing together using 3x50mm screws.

3


Issue 0410

4

10

Secure the left hand side to the front panel the same as in step 3 using 3x50mm screws. Premier Garden Store (Secure the back panel in the same manner.) Once all panels are secured to each other, secure them to the floor using 50mm screws. 2x50mm screws per side. 3x50mm screws for the front.

5

15

Secure the 182014058 (OSB back) To the back of the store by hammering nails through the OSB into the left and right hand sides using 10x30mm nails. Secure bottom of the 182014058 to the floor by screwing into the 28281784 (floor bearer) using 5x30mm nails.

6

For the Maxi store only

12

7

10

Fix the corner strips to the product using 3 x 30mm nails for each.

Place the 18208508 (OSB roof) on top of the two 28281820mm (battens) making sure they are flush on all sides. Secure the in place by hammering through the 18208508 in to the battens using 30mm nails as shown.

8 Place the completed roof on top of the store as shown. Secure in place using 30mm nails. Make sure there is equal overhang on all sides

18


Issue 0410

9

2

Position the remaining 28281185 (batten) against the inside of one of the doors so that it butts up against the door’s framework.

2

Secure this in place by screwing through the batten into the ends of the door framework using 2x50mm screws. Secure the two turn buttons in the inside and at the top and bottom of the batten using 2x35mm screws. Make sure that the turn buttons hold the door secure once turned.

10 Unroll the (felt) and place over the roof. Fold the corners neatly and secure in place using felt nails spaced out 150mm apart.

40

11

6

Place the barge boards against each side and secure using 3 x 30mm nails

Trim off any excess felt.

For the Premier store only

12 Attach the hasp to the outside of the left hand door using 3x30mm screws. Position the staple opposite on the right hand door and secure using 2x30mm screws. Make sure both are positioned so that the screws go into the central batten on the reverse of the door’s

5


Forest Maxi Garden Store PGS1HD